



TEST REPORT

2. FLAMMABILITY TEST (ASTM F 963-03 & EN71 PART 2

AS PER SECTION 4.2 OF ASTM STANDARD CONSUMER SAFETY SPECIFICATION ON TOY SAFETY AND U.S. CODE OF FEDERAL REGULATIONS, TITLE 16 PART 1500.44 FOR RIGID AND PLIABLE SOLIDS, RESULTS ARE AS FOLLOWS:

SAMPLE	IGNITION POINT	BURN RATE (IN/SEC)	LIMIT (IN/SEC)
CUBE	CORNER	DNI	0.1

DNI = DID NOT IGNITE

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 2:1993 RESULTS OF FLAMMABILITY TESTING ARE AS FOLLOWS:

SECTION	REQUIREMENT	RESULT
4.1	GENERAL: THE FOLLOWING MATERIALS SHALL NOT BE USED IN THE MANUFACTURE OF TOYS: CELLULOID (CELLULOS NITRATE) AND MATERIALS WITH THE SAME BEHAVIOR IN FIRE (EXCEPT WHEN USED WITH VARNISH OR PAINT)	PASS